HEBRON TOWN COUNCIL
HEBRON UTILITY REGULATORY COMMISSION
MINUTES OF JULY 18, 2023

The Hebron Town Council and Regulatory Commission meeting of July 18, 2023, was
called to order by President John Spinks, Jr. at 7:00 p.m. In attendance were Councilmen Todd
Adamczyk, Justin Albright, Kevin Joseph, Dave Peeler, and John Spinks, Jr.; Town Attorney
Brett Galvan; MCO Representative Randy Decker; Park Board President Linda Brebner;
Building Commissioner Brad Ludwig; Hebron Town Marshal Josh Noel; and Clerk-Treasurer
Jamie Uzelac.

Following the Pledge of Allegiance, the following business was conducted.

Public Hearing — None

Utility Adjustments — 106 S. Adams — lawn watering
110 N. Washington — lawn watering
[...]
6219 SOUTH EAST STREET // INDIANAPOLLIS, INDIANA 46227 // WESSLERENGINEERING.COM



Town of Hebron Preliminary Engineering Report
Hebron, Indiana Water System Improvements

Brine Tank Rehabilitation

Engineer's Preliminary Opinion of Probable Construction Costs
Description Est Qty Unit Price Total Price

Subtotal
25% Contingency

161,000
40,000
201,000

1 |Brine Tank Piping 1 LS $§ 15000 $ 15,000
2 | New Brine Tank 75 CY % 1,200 $ 90,000
3 | New Hatches (6'x4") 3 EA $ 10000 $ 30,000
4 |New Hatches (3'x3") 1 EA §$ 8,500 $ 8,500
5 [Mobilization, Demob., Bonds, & Insurance 1 LS '$ 7,200 % 7,200
6 |Erosion & Sediment Control 1 LS '$ 4300 $ 4300
7 Final Cleanup & Restoration 1 LS $ 5700 $ 5,700

$

$

$

Total Estimated Construction Costs

Notes:

1 All estinated construction costs are based upon 2023 dollars, and estimated project costs will likely increase with tine. Construction costs are
volatile and have increased significantly in recent years, due primarily to costs of fuel and raw materials. In providing these cost estimates,
Wessler Engineering has no control over the costs of labor, equipment, and materials, or the contractors’ methods of pricing.

2 The cost estimates are based on past similar projects and were made without the benefit of field survey, design plans and specifications. These
estimates are provided on the basis of the Engineer’s qualifications and experience. Wessler Engineering makes no warranty, expressed or
implied, as to Hie accuracy of suclt cost estimates as compared to bids or actual costs.

3 All work is assumed to occur within existing rights-of-way and easements. Non-construction costs for property rescarch and land acquisistion

are not included in these cost estinates.

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM



Town of Hebron Preliminary Engineering Report
Hebron, Indiana Water System Improvements

Water Treatment I’lant Lab Rehabilitation

Engineer's Preliminary Opinion of Probable Construction Costs

Item Description Est Qly Unit Unit Price Total Price |
LS 45,000 | $ 45,000

$

LS | $ 15000 $ 15000
$
$

1 ELab Equipment

{Lab Flooring and ceiling

%;Mobilization, Demob., Bonds, & Insurance LS 3,000 $ 3,000

LS | 1,200 | $ 1,200
Subtotal $ 64,000

25% Contingency $ 16,000

Total Estimated Construction Costs $ 80,000

= L
_ e

éFinal Cleanup & Restoration

Notes:

1 All estimated construction costs are based upon 2023 dollars, and estimated project costs will likely increase with time. Construction costs are
volatile and have increased significantly in recent years, due primarily to costs of fuel and raw materials. In providing these cost estimates,
Wessler Engineering has no control over the costs of labor, equipment, and materials, or the contractors’ methods of pricing.

2 The cost estimates are based on past similar projects and were made without the benefit of field survey, design plans and specifications. These
estimates are provided on the basis of the Engineer’s qualifications and experience. Wessler Engineering makes no warranty, expressed or
implied, as to the accuracy of such cost estimates as compared to bids or actual costs.

3 All work is assumed to occur within existing rights-of-way and easements. Non-construction costs for property research and land acquisistion
are not included in these cost estimnates.

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM



W

WESSLER

MEMORANDUM

To:  Randy Decker, Utility Superintendent

From: Robert Holden, Wessler Engineering

Date: 22 June 2023

Re:  WWTP Proposed Expansion Summary

Project No.: 245821

More than a Project’

The purpose of this summary is to anticipate future flows and plant expansions that will require
additional wastewater treatment within the Town of Hebron. Anticipated developments
consist of Park Ridge (280 single family homes) and Windy Hill (300 single family homes and
180 duplexes). The Park Ridge development has been issued capacity allocations, with the
Windy Hill development indicating they will seek them in the relatively near future. Therefore,
with the addition of approximately 600 single family home equivalents and additional projected
commercial growth, wastewater generated within the Town will see significant growth. Table 1
presents the anticipated domestic, commercial, and industrial growth that has been projected

within the next 20 years for the Town.

Table 1: Current and Future Developments

Commercial / | Infiltration | Total Flow
Developments Homes | Domestic Industrial & Inflow (MGD)
Current Condition 0.290 0.028 0.071 0.390
Park Ridge (allocated) 280 0.087 0.000 0.010 0.097
Windy Hill 480 0.150 0.000 0.010 0.160
East Side* 50 0.016 0.100 0.010 0.126
Lake County* 800 0.248 0.100 0.010 0.358
Porter County”* 385 0.120 0.000 0.010 0.130
Total 1,995 0.911 0.228 0.121 1.261

*Note these proposed developments were provided by Lotton Group.

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM




W

WESSLER

More than a Project

The levels of growth that are indicated in Table 1 represent development that is currently in
process as well as potential future growth that that the Town may need to provide capacity for
in the future.

At present, the Hebron wastewater treatment plant (WWTP) has a design average daily flow
(ADF) capacity of 0.52 MGD and peak flow capacity of 2.89 MGD (sustained treatment) and
4.32 MGD (total influent capacity). Current three-year influent averages for flows and loads are
shown in Table 2.

Table 2: Current Flows and Loadings

Parameter Current Plant Rating
Average Design Flow (MGD) 0.389 0.52
Peak Design Flow (MGD) 242 2.89
cBOD:s Loading (Ibs/day) 681 694
TSS Loading (Ibs/day) 964 1158
NH:-N Loading (Ibs/day) 82 100

Although the WWTP has available volumetric capacity (25% available), the mass loadings range
from 2% to 20% available capacity remaining. Therefore, future capacity allocations will require
the construction of additional capacity at the WWTP.

In reviewing the potential flows from Table 1 in relation to expansion of the WWTP,
incremental expansion will be necessary to provide capacity adequate for anticipated growth
while maintaining affordability for the community. Based on these criteria, an initial ADF
expansion to 0.7 MGD and peak capacity of 3.5 MGD is proposed. The limiting factor for the
ADEF increase is the available organic loading capacity increase associated with adding one
additional aeration tank. This initial expansion (Expansion #1) would provide enough capacity
for the Windy Hill development as well as some future domestic/commercial development that
has not yet been identified. This expansion increment was selected to maintain a level of
affordability while providing the Town the ability to grow.

To accommodate the longer-term potential growth indicated in Table 1, a second expansion
would be necessary in the future. This second expansion was included in the initial planning
effort to ensure that facilities can be readily expanded. The second expansion would bring the
facility to ADF to 0.96 MGD and a peak capacity of 3.5 MGD. The limiting factor for this second
ADF increase is the maximum aeration provided by the existing blowers while maintaining
aerobic conditions. Furthermore, as shown in Table 4, an ADF of 1.0 MGD or more will require
a phosphorus limit in the plants NPDES permit. This will require an additional building and
equipment to provide chemical phosphorus removal.

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM // PG 2



‘I 'I More than a Project

WESSLER

Expansion #2 would provide capacity for the equivalent of 850 single family homes. To
accommodate the longer-term growth indicated in Table 1, a third expansion would be
necessary. This third expansion would bring the facility to a 1.56 MGD ADF capacity and 5.46
MGD peak flow capacity. Table 3 presents future flows and loading capacities for the expanded
plant after each of the proposed expansion levels. In Table 3, future loadings were based on the
generated wastewater having medium strength waste characteristics which are very similar to
present characteristics.

Table 3: Future Flows and Loadings
Parameter Current Expansion1 | Expansion2 | Expansion3

Average
Design Flow
(MGD) 0.389 0.70 0.96 1.56
Peak Design
Flow (MGD) 2.42 3.5 3.5 5.46
cBOD:s
Loading
(Ibs/day) 681 1,201 1,634 2,635
TSS Loading
(Ibs/day) 964 1,483 1,916 2,917
NHs-N
Loading
(Ibs/day) 82 147 201 327

To understand the necessary improvements/expansion required for each of the proposed
expansion increments, the existing WWTP unit processes and their individual capacities were
reviewed against the future flows and loadings for the expansions indicated in Table 3. Table 4
presents the current design capacities as well as the expanded capacities. Furthermore, Figure 3
was developed to understand the anticipated expansion timeline. This timeline is based on the
future developments highlighted in Table 1 in relation to the three proposed plant expansions
indicated in Table 3.

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM // PG 3



W

WESSLER

Table 4: Plant Expansion Capacity Requirements

More than a Project

Existing
Plant
Parameter Rating Expansion #1 | Expansion #2 | Expansion #3
Mechanical Bar Screen
Capacity (MGD) 4.3 4.3 4.3 5.5
Plant Site Lift Station Pump
Capacity (MGD) 4.15 4.15 4.15 55
Flow Equalization Volume
(MG) 1.67 1.67 1.67 1.67
Aeration Tank Volume (ft?) 59,400 79,200 118,800 178,200
Air Required (scfm) 550 796 1,100 1,800
Air Provided (scfm) 1,100 1,100 1,100 1,800
Chemical Feed Pumps
(gpd)? N/A N/A N/A 180
Clarifier Surface Area (ft?) 2,890 4,480 4,480 6,070
RAS Flow (MGD) 0.78 1.44 1.44 2.34
UV Disinfection Capacity
(MGD) 3.5 3.5 3.5 5.5
Digester Volume (ft?) 39,000 71,000 71,000 103,000
Digester Air Provided (scfm) 382 764 764 764
Digested Sludge for
Dewatering (gpd) 3,425 5,250 7,150 13,000

! Once a wastewater treatment facility reaches an ADF of 1.0 MGD, Phosphorus limits are
included in its NPDES Permit. For Hebron’s plant, chemical removal is recommended.

Exhibits 1 and 2 provide proposed layouts for Expansion #1. These two options revolve around
constructing a new aeration tank adjacent to the existing tanks or on a greenfield site. Exhibit 2
will require approximately 4 additional acres of land. This additional land is shown in Figure 2.

Furthermore, proposed layouts for Expansion #2 and #3 are shown in Figure 1. These layouts
are subject to change based on which option the Town would elect to proceed with for
Expansion #1.

Based on the capacities indicated in Table 4, the initial WWTP expansion would consist of the
following work:

o One (1) new aeration tank (19,800 ft°)
¢ One (1) new 45-foot secondary clarifier
o New RAS/WAS Pumps

e One (1) new aerobic digester
* New digester blowers
e Instrumentation upgrades

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM // PG 4



‘I " More than a Project’

WESSLER

* Electrical upgrades

The estimated construction cost of the proposed WWTP Expansion #1 Option 1 is $4,038,000.
The estimated total project cost with land acquisition, legal, financial, and engineering fees is
$4,850,000. The estimated construction cost of the proposed WWTP Expansion #1 Option 2 is
$4,788,000. The estimated total project cost with land acquisition, legal, financial, and
engineering fees is $5,830,000. Please sce a detailed breakdown of the cost estimates at the end

of this memorandum.

To accommodate the potential future growth, Expansion #2 would consist of the following

work:
e Two, new aeration tanks (39,600 ft) ¢ Electrical upgrades
e One (1) new backup generator ¢ Instrumentation upgrades

The estimated construction cost is based on Expansion proceeding with Expansion #1 Option #1
for the proposed WWTP Expansion #2. The estimated construction cost is $2,713,000. The
estimated total project cost with land acquisition, legal, financial, and engineering fees is
$3,340,000. Please see a detailed breakdown of the cost estimate at the end of this memorandum.

To accommodate the potential future growth, Expansion #3 would consist of the following

work:

¢ New influent screen e New raw sewage pumps and wet well

o Three, new aeration tanks (59,400 ft?) e New aeration blowers

e One (1) new 45-foot secondary clarifier e New RAS/WAS pumps

e New chemical storage building, storage e New UV Disinfection
tank, and chemical feed pumps e New mechanical dewatering equipment
(Phosphorus removal) and building

¢ New digester blower o New covered dewatered sludge storage

e One (1) new aerobic digester e Electrical upgrades

¢ Instrumentation upgrades

The estimated construction cost of the proposed WWTP Expansion #3 is $10,438,000. The
estimated total project cost with legal, financial, and engineering fees is $12,530,000. Please see a
detailed breakdown of the cost estimate at the end of this memorandum.

END

6219 SOUTH EAST STREET // INDIANAPOLIS, INDIANA 46227 // WESSLERENGINEERING.COM // PG S



1 9d
LOMMZO0-60-€Z1£92
£20Z aANNT
(S%) ¥1414vV10 MaN =

YNVION| 'NOYE3H 40 NMOL OW 55 O NYD 1YHL
AQNLS dLMM ANY HLM 3OV 13
L NOILAO L# NOISNVdX3 “NOISNYIXT 4NN

¥ 404 TANNYHO JHL NI siners € s
L L1g9IHX3 . .

T LIIONOD SFUIHL 4 umsewon S Ghos s Q39 ONIAYA

ASW '€ HO4 ALV AN ; JUON 2 a1INg

092

INYEGAR QEVA
B _EUIM T/t

TMET3 WAL
Jd0H 5T <0bd —

HIFIEYTD mm:_.:u_(
| g - = NV Y3418V M3AN | JOd
HALLIAS MO Ao

did .8}
» ONILSIX3 OL ._.UW_Z{O

3

31S3910 M3N f 2

Yl
B8 2=

58 ££3=0VT5 X3

o058 23 : ] E =

W S ———
= SMO14 YIHOIH JO4 ILYAOWWODDY OL 52 -7

= Ha3g

3 ua..u» . # sa3g ,ru

]
SC8-0 VWK Ly=¥T

NOILYY3V >>m_2

2076g9=311

%08 ¥3L111dS
NOILV¥3Y A4I00

79515434 #
B ovd -
TIE B —

ATNYA 3L 4y d0do
Jw LR 3 x3

| osvig=ay
| 0OviaeEYS G
\ooozd ovd

L "og1s meas womtaaT

(@NNOYD

MO138 .2 OL ATNO A.ON3Q
V3YV SIHL NI $3dNLONYLS a10
EEGER] - 31LON) “MNYL 1331LS V ONISN
¥31$39IQ 2190H3IV L€ MAN

S INVEGAH 38l

IYAQWNIY

w23fold e ueys atou

oNHaEND S el FTTIE 1149 3AVH LON §300 IN¥d ‘310N :
P ERISET 03 0L DN St D3I OLAOWS'}
_— QOW 81 - 3dNNd Mv3d QOW S}t - A3dINNG Hv3d

9N G €- INYTd HONOHHL Mv3d AOW 682 - LNV1d HONOYHL Mv3d

\s <L # NOISNYJX3 -dLMM ONLLSIX3

aow £ 0-4av A9 250 - 4av

muoser :Agpanegiset | 04:11:€0 @ €2/90/90 PonOid | LXT £kx)} n0AeT | BMp'X3-128SPZNIQUXTOMMAYINLTd MM PUE 1818 UOIGEH | Z8GKZiSI0al0Iu0IGaHL M Bumesq




z'od
3did LN3IN1443
! 0-€0-€21£92
mww\,m\,\,wz:a [ YNVL NOLLYH3Y MaN
(S¥) 3141410 M3IN =
VNVIQN| 'NOYE3H 30 NMOL A9 SS OQ NYD LVHL v NISVE
AQNLS dLMm ANV HLIM 30VId3Y NOILVY3V MAN
Z NOILdO 1# NOISNYJX3 ‘NOISNYdX3 I8n1N4
V HO4 TEINNYHO 3HL NI
¢ l1glHX3 T4 I1FHONOD S.IHIHL L o Wi s s X08 ¥3LLNdS
N B R /i - V0 PN 20¥TeIN
- 0O §'¢ YO4 0ALYY AN NOILYY3V M3N
wEEE N
09=t F ——7 e e X% ONIQTING ¥3MO1E
14021 ] 0g 0 iRl sTars 5 \ N NOILVYIY M3N
INYNOAR GY¥A \ T ik SINMACTIE 43S

& xdva 2z - ALY
\ \ NIV AWVEHCTSS

mnwu_.As.mwﬁmwwH = - Ao MeyvE wkux_om\,m iy
L .,.
LE[ELSate] mw__-_..mbu_u

ANV H3I31EY10 MaN L mOu_
+ d3LLMdS MTT >n=n_.02_ 4

=

dlid SYd FHL NI STSSOT vadLxa aN
SMOT2 ¥IHDIH ¥OL ALYAOWWOIOY OL -
a30V1d3¥ 38 01 433N .._.__3 m,.__s_ﬂa vy,
&L e
5

R ——— : . | /v_zﬁoz,\xom_mm_t_,am 0 =

_ E

ONIQTINg
H31839I10 MaN

2899 = B AN &
€8 Lig

WYR T e

e
S06-3 YHMY 17-50 .1 e mﬂ.,llml TR ik o
e L e -
T I rrllrrrlrr!lr!:r N ALYt
=
L
29GLgm2i s XO8 H3ALLNGS 1
G 070894242

NOILVH3Y AICOW

Lnen mmr.mx 9% dOud
PR L e

(QNnOYD

MO39 2 OL ATNO A.0W3A

v3YY SIHL NI S3HNLONYLS Q10

[SNEGER - ZLON) MNV.L 13318 VY ONISN

¥3LSIDIQ 2I90YAVY LE MAN

b INTHGAM Buld

129l0id B ueys aiop IYAQOWIH
ONIEEINIONT [ 1199 3AVH LON S300 INV1d ‘310N
mml—mmm; e O3 QLAON G| O3IOLADN St
i QOW SLv - A3dWNd My3d AOW St'¥ - 3dNNd Av3d
p—— Q9N S'C - LNV Id HONOHHL Yv3ad Q9N 68°C - LNV1d HONOYHL Mv3ad
‘s asow £ 0-4av asw gs0-4av
‘L# NOISNVAX3 ‘dLAMM ONILSIX3

muaser :Agparesised | 62:L1:60 © €2/90/90 :ponold | zx3 zixtL :nohe | Bmp'X3-LZ8SPZNAINXNOMAAYIIYID MM PUE 1B1EA U0IgBH 1z8svaisioalordiuoiganyr (Bumerq




L'od QOW §'G Od NVD LYHL AN Y HLIM 30v1d3d ) ( ] )